F1\
[ ED| Report Number: 17-001138
T E X T | L E T E S T I N G RecnERIER ReSision Number:1

CERTIFIED BEAUTY. TESTING CERT-#3193.0T ate Order Received: 05/30/2017
For the Account of: Pierre Frey Inc.
1692 Chantilly Drive NE
Suite C

Atlanta, GA 30324

Client's Identification: F2998 Origami

CERTIFICATE OF TESTING

TEST PERFORMED: NFPA 260 Standard Methods of Tests and Classification System for Cigarette Ignition Resistance of
Components of Upholstered Furniture — 2013; Fabric Cover Test and UFAC Fabric Classification Test Method — 1990;
Standard Test Methods for Cigarette Ignition Resistance of Components of Upholstered Furniture ASTM E 1353-08ae1 —
Cover Fabric Test

TEST RESULTS

Specimen Char Length (in)

1 0.6
2 0.6
3 0.6
NOTES
Test Conditions: 70 14°F, 65 +5% Relative Humidity

ACCEPTANCE CRITERIA
1. If the test specimen has no ignition, or if no individual specimen yields a vertical char of 45 mm (1.75 in; ASTM states 1.8 in.) or
less, the fabric is classified a Class | cover fabric.
2. If the vertical char of the test specimen greater than 45 mm (1.75 in.; ASTM states 1.8 in), the fabric is classified a Class Il cover
fabric.
3. If an obvious ignition of the polyurethane substrate occurs on the test assembly, the fabric is classified a Class Il cover fabric.

CONCLUSION Based on the above Results and Acceptance Criteria, the item tested is:
Class |
[ Class I

CERTIFICATION | certify that the above results were obtained after testing specimen in accordance with the procedures and equipment
specified by the standard stated above.

Dot Stiven,
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This laboratory test is not intended to reflect fabric performance under actual i The ifi merely the p of samples under the predetermined and specific test conditions prescribed by the standard specified.

certificate applies only to the standards or processing identified and to the random sample(s) tested. The test results are represen(atlve of the qualities of the piece or lot only to the extent the sample tested is representative of the piece or lot.

This

Our reports and letters are for the exclusive use of the customer to whom they are addressed and they and the corporation named on the reverse are not to be used under any circumstances without prior written approval. Samples will not be retained, unless

specified by the customer. Retained samples will be kept a maximum time of one year unless a specific retention period is necessary.



